2004.059.0075
DATE: 1959
Facsimile  of original from
Philadelphia Water Dept.
Historical Collection
Downloaded from

www.phillyh20.org

\mmw-u T
-lnlnmalpuhnyuguu--lnnu J -ln-g_u-lnl l.llllw...qé

Illllll“lllll!llll“lll l E lllllllllllllllllllllllll

1 -

e e,

Push-Button == ,‘ =
Water

Treatment
Plant

u-«lw

Published by the
PHILADELPHIA
WATER DEPARTMENT


PUBED2
Text Box

2004.059.0075
DATE: 1959
Facsimile of original from  
Philadelphia Water Dept.
Historical Collection
Downloaded from 
www.phillyh2o.org

PUBED2
Text Box


CITY OF" PHIL ADEI.FP XX X.A

WELCOME READER:

Torresdale with its attractive buildings, its
buttons and switches, its calm efficiency, beckons
to you. This great plant, operating by pneumatic and
[...]
bricks, 81,000 cubic yards of concrete, 2,000 tons of structural and reinforcing steel.

The new Torresdale plant replaces a half-
century old, underground filter works of the slow
sand type, with capacity of 200 million gallons
daily. Opening of the new plant, together with
modernization of the Queen Lane and Belmont
treatment plants (now under way), will provide
the city with facilities capable of treating an
average of 486 million gallons, and a maximum

TORRESDALE
a Maze of Materials

The building of Torresdale was one of the
most imaginative tasks undertaken by the water
industry. Constructed under the supervision of
the Philadelphia Water Department, the plant is
a complicated pattern of materials.

For the new structures a quiet woodland was
cleared away, and in the course of five years
approximately 330,000 cubic yards of earth were
removed.

of 678 million gallons, daily by 1962. The old
Roxborough works will supply an additional 26
million gallons daily until 1962, when it will dis-
continue operation and its district will be supplied
from Torresdale and Queen Lane.

The extensive modernization of Phila-
delphia’s water system is expected to provide for
growing water demand through the next 25 years.

Into the plant itself went more than 9,000
tons of structural and reinforcing steel, 81,000
cubic yards of concrete, one and one-half million
bricks, 268,000 glazed tiles, 130,000 square feet
of plaster, and 8,000 cubic yards of drainage
stone. There are four and one-quarter miles of
concrete piles.

The intricate water flow is indicated by the
1314 miles of piping, ranging from a few inches
to 10 feet in diameter. Copper tubing adds
another four miles. There are 1,200 valves and
48 sluice gates, while air tubing alone amounts to
nearly two miles.

A tribute to the elaborate automatic controls
are the 57 miles of electrical conduits and 284
miles of electrical wiring. The filter beds use
11,510 cubic yards of sand and gravel. Serving the
plant are 4,500 feet of railroad track. Mechanical

EFFICIENCY
with Minimum Effort

A miracle of compactness and efficiency, the
new Torresdale provides for thorough chemical
treatment, sedimentation and filtration of water
in an area of just 10 acres. This compares with the
60 acres required by the old plant for its filters
alone.

The new plant includes a five-story building
for preliminary chemical treatment (with eight
rapid mixing basins under its entrance), four out-
door flocculation or slow mixing basins, four
outdoor sedimentation basins, a one-story filter
building with two-story offices and laboratories
attached, and a four-story building for post
chemical treatment (with eight rapid mixing
basins). There are 94 rapid sand filter beds in the
main building.

View of treatment facili-
ties: Slow mixing basins
(foreground), and rear
left to right, post treat-
ment building, wash
water tank and filter
building.

equipment is worth millions of dollars.
Designed by Morris Knowles, Inc., of Pitts-
burgh, with the assistance of the Water Depart-
ment, Torresdale was built by 36 contractors.
The architect was Walter Antrim, of Philadelphia.

To operate this push-button plant, including
several units retained from the old plant, requires
just 75 employees. The old Torresdale water
works required 100 employees, plus a sand wash-
ing detail of 15 to 20 inmates of the City prisons.

Push button controls streamline operations
in many ways.

Tons of chemicals are unloaded, weighed,
fed and mixed by automatic devices. Sludge is
cleared continuously from basins. The rate of
filtration can be set centrally or at separate points.
Water flow through the plant and to the clear
water basin is automatically regulated. Besides
the numerous console tables, gauges and switches
scattered through the plant, there is a central con-
trol station manned by a chief operator. Warning
lights, gauges, and automatic chart recording
devices inform him of the situation in most parts
of the plant. He can take prompt action to
improve water flow, alter post chemical feeding,
or make other vital adjustments.




Flexibility is an important feature of the new
plant. Chemical feeders in the pre-treatment
building are so arranged that, in case of trouble,
one-half of the mixing and sedimentation basins
could be cut off from water flow while the other
half continues to operate.

Rapid sand filters can be operated indivi-
dually (either automatically or manually), or for
most purposes from a central control point.

Chemicals can be applied at various points
in the plant—at the pre-treatment building, at
several inlets and outlets of the mixing and
sedimentation basins, and at the post treatment
building.

WHY
Torresdale Was Built

The built-in efficiency at Torresdale reflects
the policy of the Philadelphia Water Department
toward its customers. This policy calls for pure
and palatable water in adequate supply.

There was a great need for a plant which
would meet all the requirements of this policy.

While the old Torresdale plant supplied
water of acceptable purity, it often was unable to
measure up to the standards of *‘palatability”
and ‘“‘adequacy.”

Opened in 1909, the old plant was in good
part an underground structure, with 120 pre-
liminary mechanical filters and 65 slow sand
filters. Although an important engineering work
in its day, it could not keep pace with the growth
of the city. As time went on the plant’s facilities

A special advantage of the new Torresdale
is continuity of production. Individual filter beds
can be kept working with little interruption.
Cleaning of individual filters is performed in a
half-hour by a single operator at a console table.
By contrast the filters in the old plant required a
gang of men with sand washing machines; the
process usually took three days to a week, during
which the filter undergoing cleaning could not
be used.

Bulk delivery of chemicals by rail car or truck
under the pre-treatment building is another ad-
vantage. Purchase of chemicals in bulk, plus
unloading with special equipment, increases
efficiency and reduces cost.

were subjected to increasing strain. High summer,
and even winter, demand forced the obsolete
filters to operate at full capacity. Designed for
normal operation at 200 million gallons daily,
the plant frequently operated at 220 mgd and was
sometimes pushed up to 240 mgd for a few hours.
Occasionally pumping stations, supplying filtered
water to consumers, had to be throttled, because
the old plant could not supply water fast enough.

Besides this serious drawback, the old Torres-
dale lacked efficient pre-treatment and post treat-
ment facilities, and thus could not give Phila-
delphians the highly treated water that was
desirable.

Today—with the building of the new Torres-
dale—all of this has changed. With its huge
capacity and its extensive equipment, the new
plant can supply Philadelphians with high quality,
taste and odor free, water in more than adequate
amount.

When modernization of the Queen Lane
plant is completed in 1960 and the Belmont plant
in 1962, all Philadelphians will receive service at
least as good as that now provided by Torresdale.

Several still useful portions of the old Torres-
dale plant have been linked to the new. These
include an intake mixing chamber, earthen sedi-
mentation basin, and raw water pumping station
along the Delaware River, and a 50-million gallon
filtered water basin. The preliminary mechanical
filters have been abandoned, while it is planned
to convert the 65 slow sand filter beds into a 150-
million gallon filtered water basin.

HIGH QUALITY WATER
Through Modern Treatment

“Pure and palatable” water for Phila-
delphians is assured by the modern treatment
processes at Torresdale. These processes have
been designed to handle a river water heavily
loaded with impurities.

Fortunately, however, the new Torresdale,

with its advanced methods, enters upon the scene
when Philadelphia has already done much to
improve the river water which the plant will treat.

In recent years the municipal Water De-
partment, in combination with the Federal and
State Governments, has promoted a vigorous
clean up of the Delaware and Schuylkill Rivers,
from which the city draws its water supply. In-
dustrial wastes have been progressively eliminated
from the rivers; the department has built three
sewage treatment plants. In a few short years the
rivers have grown cleaner and the water supply
better.

The clean up of the Delaware greatly light-
ens, but does not remove, the task of the Torres-
dale plant. Better river water, in combination with
sound treatment, assures a first class product for
Philadelphia’s citizens.

Turning out good water at Torresdale
follows the classical pattern of (1) preliminary
(or pre-) treatment, (2) filtration and (3) post
treatment.

Pre-treatment, which includes mixing with
chemicals as well as periods for settling, does 909,
of the job of purifying and improving the raw
water. Filtration provides the polishing touches,
while final sterilization with chlorine, as well as

u-‘”‘““:’”"”.‘--“ J _.uum-n-m{um—dn-

- __.’

-:—._.._,:::Lg, ""1‘—1—-—"]'-:2

Treatment facilities: Water and chemicals are
stirred in slow mixing basins (center) to form
snowflake like "floc”. Filter building (rear) houses
rapid sand filters.

some other chemical touches, are given at the
post treatment building.

Chemicals play a vital role in treatment. It
is estimated that the plant will use more than
13,000 tons of six common chemicals in 1960.
These, together with other chemicals, are ex-
pected to cost at least a million dollars,

Because the Delaware River, like many other
rivers, carries a wide range of impurities, from
soil chemicals and dead vegetation to industrial



Deilaware River

Raw Water
Pumping Station

amber

— b= e e g

LT nlllulilin—ilnniiilllﬁllllgllnlllnnv‘_
3
ot

4%

WATER TREATMENT STEPS

o River water enters here.

9 Water chlorinated.

0 Water settles. Heavy particles sink.

0 Water pumped to Pre-Treatment Building.

OVcrious chemicals (chlorine, alum, lime, carbon) added.
Chemicals and water stirred in rapid mixing basins.

05'0W mixing to form “floc” (see Alum below).

0 Water settles for 22 hours. “Floc” carries impurities to
bottom.

AVE.

OLD PLANT

ST.

SLOW SAND FILTERS

(Future Clear Water Basin)

0 Water filtered through 94 rapid sand beds.

0Fina| chemical treatment (chlorine, lime, fluoride,
phosphate).

T T

~1
To Future
:\I/ Basin
|

PURPOSE OF CHEMICALS

LINDEN

PENNYPACK

Chemical Bidg CHLORINE: Destroys organic materials.
ical Bldg, -

PHOSPHATE: Lessens pipe corrosion.
FLUORIDE: Lessens tooth decay.

CARBON: Controls taste and odor.

Post-Treatment !

'-LELH» office & Lab. \
S ——— L

- STATE

stemraYEEW
= - o ]

ALUM: Forms “floc” (snowflakes) to trap
impurities

LIME: Helps “floc” formation;

-% Lessens pipe corrosion.

-
2%

—
-
<T
—_
o
—
=
Lald
=
—
=4
(W
(&
—
(@
ad
—
b=t
=
Lt
—
<X
(@]
70
futd
(@
o=
o
e
=
L
=




Pipelines: Two giant 96-inch diameter, concrete con-
duits were laid to carry water from the raw water
pumping station (left rear) to the new plant 3,000

feet away.

and animal wastes, the use of chemicals to
destroy or remove such matter is of special
importance. Chemicals may be used to burn
up organic matter (including bacteria), prevent
the growth of taste and odor causing plankton,
promote the settling of heavy particles, overcome
taste causing industrial wastes, eliminate odors,
control tooth decay, prevent pipe corrosion, or
simply to improve taste.

TREATMENT STEPS

P T
o ke

— (

Filtration: The 94 rapid sand filter beds handle water
at the rate of two gallons per square foot per minute,
or about three million gallons daily per filter bed.

Sedimentation basins: The 174-foot clarifier arms
are used to remove sludge from the bottoms of the
one-story tall settling basins.

The basic steps in treating water at Torres-
dale will be briefly sketched here, with fuller
attention later for features embodied in the three
principal buildings.

Since portions of the old plant have been
linked to the new, the raw water from the river
passes through 11 distinct steps, involving pump-
ing, treatment, and storage.

From the river to the clear water basin,
the water flows through the plant in six hours
under normal operation. The time would be less
than three and one-half hours for maximum
operation.

1. Intake: The flow to the plant begins at the
inlet arm of the river, and occurs twice daily
with the incoming tide. The water flows through
tide gates and under a small mixing chamber
building into an earthen sedimentation basin.
The intake flow may reach briefly a rate of 600
million gallons daily when the tide is at its peak.
(It is planned to reconstruct the intake facilities
in future).

2. Mixing Chamber: As the water flows under
the mixing chamber, it receives a dosage of .chlo-
rine to promote ‘“break point chlorination”, or
literally the burning up of organic materials.

Before the construction of the new plant, the
mixing chamber was used for the feeding of alum
and lime to aid settling. This function is now
performed by the new plant.

3. Earthen Basin: Preliminary sedimentation
occurs in the long river front basin, which holds
176 million gallons at mean high tide. Heavier
particles settle to the bottom of the basin, while
“break point chlorination” does its work.
Retention of the old earthen basin has helped
to reduce the work load of the new plant, since
many of the heavy impurities settle out before
the water reaches the new basins.

4. Pumping Station: The raw water pumping
station, near the river’s edge, has also been
retained from the old plant. Its six electricity
driven pumps with capacities of 50 million gallons
daily each, will be replaced with more modern
equipment in future. The station forces water
from the earthen basin info two huge concrete
conduits, eight feet in diameter. These conduits,
built as part of the new plant, carry the water
3,000 feet to the preliminary treatment building.

5. Pre-treatment Building: The water, is meas-
ured by Venturi meters as it flows under the
preliminary treatment building, and, as it passes,
chemicals are applied by automatic weighing
and feeding equipment. These chemicals, which
can also be injected as the water enters the

Flocculation equipment: The slow mixing basins hold
200 paddles for gradual stirring of water to form
“floc”, which attracts impurities.

succeeding mixing basins, may include chlorine,
carbon (for taste and odor control) lime (for
the control of the ratio of acidity to alkalinity),
and alum to promote “floc”” formation. Other
chemicals may also be used.

6. Rapid Mixing Basins: Both chemicals and
water are thoroughly mixed in the eight rapid
mixing basins located beneath the westerly
threshold of the pre-treatment building. Mixing
normally requires 20 seconds and is performed
by four-bladed paddles on single vertical shafts.

7. Slow Mixing Basins: Gradual mixing takes
place in the four slow mixing (or flocculation)
basins, located in the open. The water enters
from the rapid mixing basins and is slowly
stirred by 200 paddles of the transverse type,
driven by equipment set in dry wells. As the
mixing proceeds, “floc”, which resembles snow-
flakes, gradually forms. Many of the impurities
adhere to this “floc””. The water flows through
the slow mixing basins in approximately 45
minutes.

8. Sedimentation Basins: From the slow
mixing basins the water, carrying floc, enters the
four great sedimentation basins. These basins
are a key point in the plant, for most of the
remaining impurities and particles settle to the
bottoms of these single-story structures. The
impurities are dragged down by the snowflake
like “floc’” and are swept away by giant clarifier
arms measuring 174 feet in length. Collected in
special chambers, the bottom ““sludge” is pumped
to a lagoon along the river. With an average
water depth of 18 feet three inches, each sedi-
mentation basin holds 10 million gallons. Each
basin is 300 feet long and 188 feet wide.